INSTRUCTION BULLETIN

No. 340142
Machine: 7200
Published: 06-2006
Rev: 01

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the Parts
List in the appropriate place in the machine manual for future reference.
Retaining the Parts List will make it easier to reorder individual parts and will
save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation Instructions for Kit number 385695

SYNOPSIS:

This kit contains the parts needed to install a power wand kit on the 7200 equipped with a

28” scrub head.
Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS:
(Estimated time to complete: 3 hours)

PREPARATION:
1. Start the machine and lower the rear
squeegee. Turn off the machine.

2. Drain the solution and recovery tanks.

FOR SAFETY: Before leaving or servicing
machine, stop on level
surface and set parking
brake. Then turn off
machine and remove key.

3. Disconnect battery cables from machine.

WARNING: Always disconnect
battery cables from
machine before working

on electrical components.

4. Open the electrical control panel in
operator’s compartment.

IB 340142 (06-2006)

INSTALLATION: (Refer to FIG. 1 through 9)

1.

Remove two screws and pivot electrical
panel out for access.

. Install the switch (3), switch boot (33),

circuit breaker (1), and circuit breaker
boot (2) into the electrical panel. (Refer to
FIG. 1)

. Connect the switch (3) to wires 94/PUR,

13G/BLK, 9A/YEL, and 9/YEL. (Refer to
FIG. 9)

. Connect the circuit breaker (1) to wires

9A/YEL and 6D/BLU. (Refer to FIG. 9)

. Close the electrical panel. (Refer to FIG. 1)

. Use the hole dimensions in FIG. 2 to

mark and drill the power wand bag (6)
mount holes in the top of the tank cover.
(Refer to FIG. 2)

. Install the power wand bag (6) onto the

top of the tank cover using the four
plastic rivets (7). (Refer to FIG. 5)



10.

11.

12.

13.

14.

15.

16.

17.

. Use the dimensions in Fig. 3 to mark

and drill two 0.437” holes in the front
bumper for tray installation. (Refer to FIG.
3 and 5)

. Install the brush tray (16) on the left side

of the front bumper using two screws
(17), fender washers (19), and nuts (18).
Hand tighten tight. (Refer to FIG. 3and 5)

Drill two 0.375 holes thru two material
thickness of the front shroud per
dimensions.

(Refer to FIG. 4)

Install the larger part of the flex draw
latch (13) onto the bracket (8) using two
screws (15). Hand tighten tight. (Refer to
FIG. 3 and 5)

Install the smaller part of the flex draw
latch (13) onto the bracket (9) using one
flat head screw (14). Hand tighten tight.
(Refer to FIG. 3 and 5)

Install the second bracket (9) onto the
first bracket (8) using two screws (10),
washers (12), and nuts (11). Hand
tighten tight. Mount assembled bracket
to front of shroud using two screws (36),
washers (12) and nuts (11). (Refer to FIG.
3 and 5)

Install the 90°fitting (24) into the tee
fitting (23). (Refer to FIG. 6)

Install the shorter vinyl hose (30) onto
the 90°fitting (24). Install and tighten
one worm clamp (31). (Refer to FIG. 6)

Locate the solution drain line under the
solution tank. Cut the hose a few inches
from the tank fitting. Install the new tee
fitting (23) and two worm drive clamps
(32) between the ends of the cut hose.
Tighten the clamps. (Refer to FIG. 6)

Install the longer vinyl hose (29) and one
clamp (31) onto the outlet port on the
new pump (20). (Refer to FIG. 6)

18.

19.

20.

21.

22.

23.

24.

25.

26.

27.

Install the pump (20) into the machine
using the two screws (22) and nuts (21).
Route the vinyl hose (29) through the
hose hole in the frame. (Refer to FIG. 6)

Install one clamp (31) and the open end
of the shorter vinyl hose (30) onto the
inlet port of the new pump (2). (Refer to
FIG. 6)

Locate the electrical connector in the

main harness with the wires 13V/BLK
and 94/PUR. Plug the new pump (20)
into the connector. (Refer to FIG. 6 and 9)

Install the bulkhead fitting (26) onto the
mount bracket (25). (Refer to FIG. 6)

Install the small straight fitting (28) into
the bulkhead fitting (26). Hand tighten
tight.

(Refer to FIG. 6)

Install the brass fitting (27) into the
bulkhead fitting (26). Hand tighten tight.
(Refer to FIG. 6)

Install the open end of the longer vinyl
hose (29) and one clamp (31) onto the
straight fitting (28). (Refer to FIG. 6)

Install the mount bracket (25) onto the
machine frame. (Refer to FIG. 6)

Install the power wand hose (4) into the
bag (6). (Refer to FIG. 5 and 7)

Use the draw latch (13) to install the
power wand assembly (34) on the side
of the machine. (Refer to FIG. 5 and 8)

IB 340142 (06-2006)



@ @3

Electrical panel

£

Electrical panel (viewed from rear)

- POWER Switch

Circuit breaker WAND/ HEAD

13G BLK LIGHT @
— \

8BLU ~ 9YEL
, ~ 9AYEL | | 37 BLU
h ) . I, 81 GRN |
5BRN L [ I
94 PUR
10F YEL 6B 1‘ 6D BLU 6C BLU
‘Eh = @_1 @_1

6A BLU 36 GRN 37 BLU

\ L 9AYEL

FIG. 1 - Switch And Circuit Breaker

= 4250 (2) |~ 4.750 2y g 250 (4)
[107.951 | [120.65 ] [ [6.35 ]
4.125 (2) ( 7 N
[104.77 ] TN
Front of tank cover
14.750 (2)
[374.65 ]
| (<o)
7
/
L
—

FIG. 2 - Power Wand Bag Mounting Hole Dimensions

IB 340142 (06-2006)



2.015” e

\
\

S~
—

e
-~
-~

-

Front left corner /
of machine frame \

FIG. 3 - Power Wand Tray Mounting Hole Dimensions

IB 340142 (06-2006)



0.375 (2)-Drill 2 Material Thickness
LEFT SIDE VIEW

FARTIAL SECTIOM

-
Ref - Bracket 385658 L\

.a53
[74.35]

it
[6.80]

4.436
[11z.&84]

?.578
[65.49]

<€— Front of Machine

TOF VIEW

FIG. 4 - Power Wand Assembly Mounting Hole Dimensions

IB 340142 (06-2006)



6 IB 340142 (06-2006)



Solution tank

[
Existing solution Existing tank
hose (cut and - fitting
install fitting 23) Right, rear corner

of machine frame

FIG. 7 - Power Wand Hose Assembly

IB 340142 (06-2006)



FIG. 8 - Power Wand Assembly

IB 340142 (06-2006)



BATTERIES

GROUND
+36VDC + 1] = + = + = + = + = + 1=
Jif¥ Jilk Jil¥ Jift Ji Jil¥
Mz cB-7 6vDC 6vDe 6vDC 6vDC 6vDC 6VDC
¥ ARED 2/0RA_— ' 3/6RY 3A/GRY oy 13AF/BLK ¥ 175 AMPS
i 20A OR 40 N e 12288k PER MOTOR
VAC FANS 1<
o~ 62/BLU
< >—
P s U P (&L SHUNT HARNESS 222835
M3 cB-8
| 1BRED 4NYEL " eza/BLU 620/BLU GZB/BLUl | 66A/GRN 130D/BLK_|13AH/BLK
it
25A A RIGHT BRUSH MOTOR [ 20-25 AMPS
cB-9 Tz PER_MOTOR
® 4A/NEL . B4A/PUR 640/PUR 64B/PUR 66B/GRN 2 3 1300/8LK|  DN.PRESS.04.
bl El
2[]? 25 gac/puR 62¢/BLU B | LEFTl BRUSH MOTOR m i 13EE/BLK| A
< AB_~_BA)
5/BRN o Zo H S L<>J D-7
A. Ao ) 64/PUR A I3AC/BLKl
=4z A L] ool
=3 [ a5
= i Lo
I Al no
Q Q g a; N 19 TRACTION E'_‘):E
ol
2 I EIN I bl P 222
= |e z w22 = REV = ® © nwom
2 z )
zZ o g "
ﬂs'c@ B+ AZ M- B- > N '_%m
5% @ 5% B 33 rs CURTIS 1207-1133 SPEED CONTROLLER O 3
; : ; = z
> - PN w mD <I
g ® s g PPIR N
) 2 3 - e B
E c ™ THROTTLE ] oo lulnle =278 ol z
E Sle o [N [0 8| 2 8
o o o0-svc Bk f—»2E Sl (s % |8 "BAZ N g v
A 49 c D asos0ra R |22 (8 |= FORWARD 5%
T POT LOW ORA |—— EX Sy 2
n . F 13M/BLK N +._> =1 13M/BLK
§ &3 SROUND W/BRN
C . 28/BRN BACK-UP ALARM
M.36V = FWD. WHT =,
=< — R sosony 32B/GRN ((97§(M§)9§ | 34C/0RA
L +36V = REV B/WHT Lo
o
A 27C/GRN REVERSE
& .36/VDC  GRN 32/GRN (_O 34/0RA
TS e G
=1
ST\ 27E/68N D-8  13AK[BLK
EMERGENCY-STOP LAY ——
26/0RA 27B/GRN = ,I o) 130/BLK
5-2 27D/GRN 27/6RN +M'
x FWD SENSE P4-6 B> 33A/PUR
= CLOSED CONTACT
BR.MOTOR FAULT 22A/BRN 34A/0RA
SENSE LINE P4-10 REV SENSE P4-7
$2 [rs-a by 88/BLK
2
25A/6RY BATTERY SENSE ([, EEE 87/CLR
10AZYEL. POWER P3-2 ] SHIELD P5-1 B> &) HIELD
| 10B/YEL POWER | P33 by POWER 13A/BLK
10C/YEL CONTROL |, | g p3-g jy POWER 138/BLK
g
O
.M«_®_»&< P3-12 m pa-5 jy CONTROL 13¢/BLK
n(O)=
S-4 13S/BLK CLOSED =
VAC FAN — pa-3 |y 24/6RY REC.TANK FULL L VAC,SGGE
o m c N.O. DISABLE
LOW SPEED @]
12/GRN —
ENABLE REC.TANK
L A 23/6RN S5 /> FuLL I3R/BLK|  IES OPTION)
10E/YEL 12A/GRN O P4-2 4 CLOSED =
| Sammm— ::)—>_ P3-11 co ¢ 0 No. ES ENABLE
BRUSH =
SOLUTION TANK
A o= 14/GRY s-9. %0t 13a/BLK| (€S OPTIONI
106/YEL syt ISPUR ) o P4-9 S Yo cLosED
WATER SOLENOID s} -
o0
16/YEL R o
P3-10 % @) 0.  PI-1 f Piol z
8 Ay I7/6RY =z - m
Legy v 4o 32 0 L pr: 5
SQUEEGEE UP/DN |g,BRN osa T werum Pios s 2 £
:A B, 19/6RN o —_ 3 %
P ————K|P3-5 - SaVAC P1-6 Pi-6 6‘ o
BRUSH HEAD UP/DN I|3>
“svoC P2-1 olm Low BaTT
IOHAYEL 7™ 20/6RY ~ BAT.2 P2-2 < S
{{urri} P3-14 2.3 AMPS BAT.I P2-3 ot 5‘
ES FUMP BAT.0 P2-4 ¢ 7S
sv-I ES P2-5 ¢ >
10J/YEL )4 38/0RA ¢ s
\h P3-1 REC.TANK FULL P2-6 E 1 ﬁ
ES FILTER FLUSH BAT.3 P2-7 i |2
OOWN PRES.3 P2-8 ¢ |z
3 P3-9 OOWN PRES.2  P2-9 ¢ m p
OOWN PRES.I  P2-10 < 8
OOWN PRES.O  P2-1I B ¢
SQ/VAC P2-12 <
HOURMETER ENABLE ~ Ly 39/GRN STATIC GND.
+36V = ENABLE TO FRAME
I3H/BLK \;RIBBON CABLE (2)
cB-4
6B/BLU . 36/6RN —L_ HORN BUTTON 21a/BLU N HORN 13L/BLK | e
10A 5-7 21/BLU - |
CB-6 S-6 i U-S 13E/BLK
6D/BLU FOANEL T -7 | CPOWER WAND Sw. 94/PUR Y 13V/BLK] P
{T)} .
10A A J N
|, VEE YD 136/BLK
S/ M6 __
'° 40/0RA 40A/ORA___F={/BACK-UP ALARM _ I3CA/BLK 13AL /BLK
3087 [
81D/GRN o) OVER HEAD GUARD 13AM/BLK
ca-s s.8 81B/GRN <7 "713vv/BLK
6C/BLU o~ _37/BLU__- BI/BRN 8I1E/GRN 7w SHROUD 13P/BLK
10A BICA/GRN ‘=7 ”I3BA/BLK
LIGHT SW. SIA/GRN () LEFT HEAD LIGHT 13J/BLK
LEGEND M 1.6 AMPS
B |cIRCUIT BREAKER | FU | FusE 7y RIGHT HEAD LIGHT 13K/BLK
8IC/GRN
MTR| MOTOR D | DIODE L) 1.6 AMPS
CONNECTOR PIN M__| RELAY COIL -
e T REcieTer 816/6RN (M) LEFT TAIL LIGHT ISUBLKL ks
HM_| HOURNETER =
8IF/GRN 7oy RIGHT TAIL LIGHT 13T/BLK
C__| COMMON CONTACT () 35 AWPS
Lz .

FIG. 9 - Electrical Schematic
IB 340142 (06-2006)



BILL OF MATERIALS FOR POWER WAND KIT 223282

TENNANT
Ref. Part No. Description Qty.
1 57164 Circuit breaker, 10amp 1
2 57751 Circuit breaker boot 1
3 65557 Rocker switch, SPST, lighted 1
4 65341 Hose and cuff assembly 1
5 12694 Plastic fitting, straight 1
6 65580 Power wand bag 1
7 72968 Plastic rivet 4
8 385658 Power wand bracket 1
9 223490 Power wand bracket 1
10 16931 M8 hex screw, 20mm 2
11 07791 M8 flange nut 4
12 32491 5/16 in. flat washer 4
13 223522 Flexible draw latch 1
14 09120 M5 flat screw, 16mm 1
15 09252 M5 hex screw, 20mm 2
16 385654 Brush tray 1
17 09291 M10 hex screw, 20mm 2
18 08714 M10 loc nut 2
19 01686 38 ss washer 2
20 223496 Water pump, 36 volts 1
21 09739 Nut, Hex, Lock, M5 X 0.80, NL, SS 2
22 09738 Screw, Hex, M5 X 0.8 X 12, SS 2
23 76075 Plastic fitting, tee 1
24 79484 Plastic fitting, 90° 1
25 223521 Mount bracket 1
26 78122 Bulkhead fitting 1
27 65342 Brass fitting, quick connect, female 1
28 49186 Plastic fitting, straight 1
29 223523 Vinyl hose 1
30 223640 Vinyl hose 1
31 43844 Worm drive clamp 4
32 86824 Worm drive clamp 2
33 57807 Rocker switch cover seal 1
34 65340 Wand assembly 1
35 65582 Scrub brush, rectangular 1
36 06957 M8 hex screw, 60mm 2

10

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

IB 340142 (06-2006)



